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e% FCC RADIO TEST REPORT Report No. : FG2N2510-01B

SPORTON LAB.
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Report No. : FG2N2510-01B
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e% FCC RADIO TEST REPORT Report No. : FG2N2510-01B

SPORTON LAB.

FR1 n25/5MHz / DFT-S OFDM / 256QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25/5MHz / CP OFDM / QPSK / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B
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samonas. FCC RADIO TEST REPORT

Report No. : FG2N2510-01B
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FCC RADIO TEST REPORT

Report No. : FG2N2510-01B
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1.800 GHz 1915 GHz 100.000 kHz 1.904 64 GHz 437 dBm -25.63 dB
1915 GHe 1916 GHz 150,000 kiz 191501 GHz -27.96 dBm -14.96 dB
1916 GHz 1.925 GHz 1.000 Mz 1.91723 GHz -20.92 dBm -7.92dB
sy 2 mEOE

01:26:19 MM 01/17/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 - 28 of 44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 5.20 d8

Mode Sweep saL Ref Level 3000 dBm  Offset 5,208 Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 ek Line _SPURIOUS _LINE_ABS_0d2
b 0
10 10 dBm
, e el WY, LV VoV IO N e R BV s e e i s e N FOUY SR SO0
| | |
- T
' l —
—
} \‘\--w‘ﬂ
30 dBr- T
-40
& 60 B
1,64 Gz 3003 ps 25 MHz/ 1,665 G || | 7.9 Gra 003 pis 25 Wb/ 1975 GHa

2 Result Summay

2 Result Summa;

:gjgf: ::‘;g E: |;D°§m: i 2 e 1900 GHz 1915 GHz 100,000 kiz 1.90515 GHz 218 dBm -25.82 dB
343 GHr : 000 ke ¥ 5 a2 .
1850 GHa 1865 GHe 100.000 kiz 1:85073 GHz 4.09 dBm 2591 dB T I e prittatd 183 dem Bosat
[ e S
10:28:00 PM  12/28/2022 08:27:08 PN 12/28/2022
FR1 n25/ 15MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
e - = |
Ref Level 3000dBm  Ofset 52008 Mode Sweep sa Reflevel 3000 d8m  Offset 5208 Mads Sweep sa
Count 100/100 Count 100/100
1 purous i
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_02
20 20
10
s PV N NP N e M AN A A b e e L
0 { - - -
{ | ! |
10 i t - 1
SPURIOUS_UINE_ABS_002 | | | |
20 dBm prem et L 1 k\ 20 dby T e
i - v MNJ "\\\\
30 30 dBr T
-40
60 60 dBor
1.84 GHz 3003 pes 5 MHz/ 1.865 GHz 1.9 GHz 5003 pts 5 MHz/ 1.925 GHz

1.840 GHz
1649 GHz
1850 GHz

1889 GHz
1850 GHz
1865 GHz

1.000 MHz
150,000 kit
100,000 kHz

1.84802 GHz
1.84990 GHz
1.860 98 GHz

-20.18 dBm
-27.23 dBm
333 dBm

1323 dB
2667 dB

10:27:46 BN 12/28/2022

1.900 GHz
1.915 GHz
1.916 GHz

1.915 GHz
1.916 GHz
1.925 GHz.

100.000 kHz
150.000 kHz
1.000 MHz

3.55 dBm
-23.52 dBm
-16.61 dBm

08:27:25 PM  12/28/2022

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 15MHz / DFT-s-OFDM / 256QAM / Full RB
Lowest Band Edge Highest Band Edge
e - [ = =
Ref Level 2000 gBm  Offset 5,20 d8 Mode Sweep SGL Ref Level 30.00 dBm Offset 520 dB Mode Sweep SG6L
Count 100/100 Count 100/100
D Sosiol EAL
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJoUS_UNE_ABS o2 phss Line SPURJOUS._LINE_A8S_0d2
20 20
10 10 dBm
o ; - A R S Mt e L e
/ \ f
i 1
I
L |
¥ | t
0 dbo * Jﬁ“"w
( b, 'Qﬂvq,\
‘\\‘"m
0 60 dBiny
1.84 GHz 3003 pts 2.5 Miz/ 1865 GHz || |18 6z 003 pis 25 Wbia] TG
2 Result Summar 2 Result Summai
840 Gh 1849 Ghz 1,000 MHs 1847 82 GH -29.51 dBy -1651 B 5
V849 e 185 Ghr 150000 ke 184993 Giie 330 dbm T Taact 100s00 Kz TGz
1850 Gz 1865 Ghz 100000 kiz 1:85194 GHz 112 dBm Tate e Yase o i 151285 GHa
Resar
10:27:34 PN 12/28/2022 08:27:50 PN 12/28/2022
FR1 n25/ 15MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
wenee - [N = =
RefLovel 30.00d8m  OMset 52008 Mode Sweep s Reflevel 3000d8m  Offset 52008 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS_LINE' ABS_00:
Line _SPURIOUS_LINE_ABS_0g2 PASS SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
N e N | e vy NS S
| iy |
10 ‘ 1 h i
SPURIOUS_LINE_ ABS_002 | Wl | e
30 dBm- " WWW"“_ | 1 B Mw
- ] IF jy~ww)
30 30 dBr
. \"""‘«-u
60 60 dBor
1.84 GHz 3003 pes 5 MHz/ 1.865 GHz 1.9 GHz 5003 pts 5 MHz/ 1.925 GHz
1840 GHe 1889 GHe 1.000 MHe -16.16 dém 1.900 GHz 1915 Ghz 100.000 kHz 1.906 78 GHz 2.79 dBm -21.21 dB
18496 1850 GHe 150000 kfiz -24.43 dBm 1915 Gz 1916 Gz 150,000 kifz 151508 GHz -21.58 dBm
1.850GHz 1.865 GHz 100000 kiz 232 dBm 1916 Ghz 1925 GHz 1.000 Mz 1.91691 GHz -13.89 dBm
Ready Ready pninanini| %
10:29:02 PN 12/28/2022 0B:28:49 PN 12/28/2022

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 5.20 d8

2 Result Summay

Mode Sweep saL RefLevel 30,00 dBm  OMset 5,20 dB Mode Sweep saL
Count 100/100 Count 100/100
purios s
Limit Chee¥ FRss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 P Line _SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
o [ At A ANt P | P pre P A A " B IS PN
I | \
- |
] |
| | s
- N ey T
30 30 dBmr *"\
40 \
0 60 B
1.84 GHz 3003 pts 3.0 MHz/ .87 GHz || [ 1895 Ga oI EXLCr TIEGE

2 Result Summa;

1840 Ghr 1549 Ghiz 1,000 MHz 1.84899 GHz -16.53 dBm 353 dB 85 G 1315.GH 100.000 kA 1.90037 Gtz 420 dBm 25,76 dB
1849 Gtir 1850 Gtz 200000 kttz 184998 Ghz -19.75 dBm ;67548 1915 GHe 1916 GHe 200000 ke 191518 GHz 19.64 dBm 564 dB
1850 GHz 1870 GHz 100,000 kitz 185706 GHz 3.83dBm -26.17 dB Lol e Yazt i o e 181600 aHa 117,09 dbm 20548
[ ey .
10:15:02 PN 12/28/2022 08:31:20 PM  12/28/2022
o o =
RefLevel 3000 B Offsel 52008 Mode Sweep saL Reflevel 3000 dBm  Offset 5208 Mode Sweep st
Count 100/100 Count 100/100
e
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_02
20 20
10 10 dBm
. et e h N T o BN P A A A WAkttt s "
I
o | P |
5 'RIM | | | | aaa N
[ i —ald : T
30 30 dBr
-40
0 60 B
1.84 GHz 3003 pes 0 MHz/ 1.87 GHz 1.895 GHz 5003 pts .0 MHz/ 1.925 GHz
2 Result Summat
1820 GHz 1829 Ghiz 1.000 MHz 1.84897 Gl -15.89 dBm -289dB 895Gl 1915.GH 100,000 kA 189997 GHz 350 dBm
1849GHz 1850GHz 200,000 kitz 1.84985 GHz -20.60 dBm -7.60 dB i Toe e 200,000 ke 191502 GHz 1872 dBm
1.850 GHz 1870 GHz 100.000 kHz 1.858 18 GHz 3.64 dBm -26.36 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91637 GHz 13.63 dBm
ey D & [
10:14:47 PM  12/28/2022 08:32:24 PN 12/28/2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 -310f 44




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 5.20 d8

RefLevel 30.00dBm  Offset 520

2 Result Summay

1.840 GHz
1549 Ghiz
1850 GHz

1849 GHz
1850 GHz
1870 GHz

1.000 MHz 1.84893 GHz
200,000 kHz 1.84997 GHz
100.000 kHz 1.85057 GHz

-18.82 dBm
-24.38 dBm
2.76 dBm

-5.82 dB
-11.38 dB
-27.24 dB

10:14:22 PN 12/28/2022

Mode Sweep saL 9B Mode Sweep saL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 P Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
. et o S JENPUS - . [ LR SR LB, R R et
\
\ 4 it
x ‘ '
| bo | e
oI P
A [ |30 dBon-
-40
0 60 B
1.64 Gz 3003 pie 3.0 Wizl 1876#: ||| 1895 6 003 pis 3.0 Wi/ 1,835 Gz

2 Result Summa;

08:32:59 PM 12/28/2022

1.895 GHz 1915 GHz 100,000 kHz 1.90400 GHz 2.71 dBm -27.29 dB

1915 GHz 1.916 GHz 200,000 kHz 1.91532 GHz -22.19 dBm -9.19dB

1.916 GHz 1.925 GHz 1.000 MHz 1.91622 GHz -15.85 dBm -2.85 dB
Resdy (N 5

FR1 n25/20MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Limit Chezd

Ref Level 30.00 dBm Offset 5.00 d8

Mode Sweep

SGL

Count 100/100

1 Spurious Emissions
SPURIOUS_LINE: ABS 0D

RefLevel 30.00dBm  Offset 520 dB

Made Sweep

s6L
Count 100/100

Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_02

20 20

10 10 dbm

0 - = = - e o‘dunm._rvw—-,u/«»u«/*Jw‘v-am‘-M\nMu-vwN R T e o
\ 1

10 | J J

SPURIOUS_LINE_ABS_002

|
b
0 d

4 s o
30 —1| |30 dBnr - T
B \N«._
-0 60 dBr
1.84 GHe 3003 pts 0 Mt/ 1.87GHz | 7,895 GHx 6003 pts 0 MHz/ 1.925 GHz

1.840 GHz

1649 GHz
1850 GHz

1889 GHz
1850 GHz
1870 GHz

1.000 MHz 1.84808 GHz
200,000 kHz 1.84996 GHz
100.000 kHz 1.85331 GHz

-21.44 dBm
-26.75 dBm
2.29 dBm

-8.44 dB
-13.75 dB
-21.11 dB

10:13:50 BN 12/28/2022

2 Result Summa;

1.895 GHz
1.915 GHz
1.916 GHz

1.915 GHz
1.916 GHz
1.925 GHz.

100.000 kHz
200,000 kHz
1.000 MHz

2.87 dBm
-24.40 dBm
-18.35 dBm

-2113d8

08:33:34 B 12/28/2022

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 -320f 44




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 5.20 d8

RefLevel 30.00dBm  Offset 520 4B

1.840 GHz

1849 GHz

Mode Sweep saL Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
o ‘.- ~ BT L e e o pe— Ty W ey v 9‘*1'3'3 A e A A e e AT Ie T P f  Pd Fr e pr] -
\ ) \
! r [
| 4 B !
| | f !
| Y | 50 b T ! |
1 N, - N‘\\
-40 \
0 60 B
T84 Gz 3003 pts 10 W/ 187 Gh: || (1895 Gz 003 pis 3.0 Wi/ 1525 G
2 Result Summa

2 Result Summa;
1.000 MHz

Taaen T e et 33 m Qiaree 1.895 Ghz 1915 Ghz 100.000 kiz 1.90508 GHz -0.11 dBm -30.11d8
349 Gz ' 000 ke : 31 a8 . -
1850 Gz 1870 Ghe 100,000 ke 185133 GHz 0.73 dBm 29.27 B T I e 1eaat 3381 dbm 206148
[ s [ ] i
10:13:37 PN 12/28/2022 08:34:29 FM 12/28/2022
FR1 n25/20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
Raf Lovel 30.00d3m  Offit 52048 Mode Sweep s Reflevel 3000 d8m  Offset 5208 Mads Sweep sa
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE ‘-'\FS 00.
Line _SPUR|OUS_LINE_ABS_od2 PASS Line _SPURIOUS_LINE_ABS_0q2

20 20

10 10 dBm

o . - e - n || — e

10 ‘ T E I

S , | !

e H| [0
" UL Ny

30 -30 dBrv

-40

0 60 dmr

1.84 GHz 3003 pes 0 MHz/ 1.87 GHz 1.835 GHz 5003 pts .0 MHz/ 1.925 GHz

2 Result Summa;

10:01:38 BN 12/28/2022

1820 GHr 1849 Ghir 1,000 MHz 1.848 46 Ghz -17.76 dBm A.76dB 1.895 GHz 1.915 GHz
1849 GHie 1850 Gz 200000 Ktz 1:84999 GHz -23.73 dBm -10.73 dB 1915 GHe Toe e
1.850 GHz 1.870 GHz 100.000 kHz 1.85215 GHz 1.15 dBm -28.85dB 1.916 GHz 1.925 GHz

100.000 kHz
200,000 kHz
1.000 MHz

1.90302 GHz
1.91503 GHz
1.91610 GHz

0.88 dBm
-21.79 dBm
-16.11 dBm

08:30:00 PM  12/28/2022

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

D A2 -

33 of 44




samonas. FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 25MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48 Mode Sweep

saL RefLevel 3000 dim  Offset 5.20dB Mode Sween s6L
Count 100/100 Count 100/100
T | s Erisions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00; S
Line _SPURJOUS. 2 phss Line _SPURIOUS_LINE_ABS_0d2
0 0
10 10 dBm
o TR e P VN e T 0 g PPN EIPLE. PN, SV NV, EYL Y s ) B
| | |
10 - |
;.ﬂ::. 3 UMQ\M | I
-20dBm b B
M 'Lnl I ' I i ‘*v\_\\.
30 30 dBr \\
40
\ pr
a
£ 60 dBiny
1.84 GHz 3003 pts 3.5 MHz/ 1.875GHz || 183 GHe . 003 pis 35 el —TEeE
1,840 GHz 1829 GHz 1.000 MHz 1.84731 GHz 16.41 dBm -3.41dB "1.890 GHz 1915 GHz 100.000 kiz X 2.83 dBm 2717 d8
1849 G 1.850 GHz 300,000 kitz 1.84934 GHz -21.58 dBm 858 dB 1915 GHe 1918 GHe 300000 kHz X 1869 dBm
1,850 GHz 1875 GHz 100,000 kiiz 1.85643 GHz 2.74 dBm -27.26 dB 1316 Che Yae ot 1000 Mis X 15,67 dBm

05:59:53 BM  12/28/2022

e N S U0

09:03:83 P 12/28/2022

FR1 n25 / 25MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48 Mode Sweep

o Reflevel 30.00dBm  Offset 5.20 B Made Sweep set
Count 100/100 Count 100/100
Y ( © spuicus Emissions
Limit Che<¥ PRss SPURIOUS LINE: ABS_002 55
Line _SPURJOUS_LINE_ABS_od2 phes Line _SPURIOUS_LINE_ABS_0d2 Phss
20 20
10 10 dBm
, b e - R PR N ‘ PN PVUUVOU NSV VSR SN SN —
|
| | i
| |
oo | [,
= S
30 dBr-
-40 \
£ 60 dBiny
1.84 GHz 3003 pts 3.5 MHz/ 1.875 GHz 1.89 GHz - 6003 pts 3.5 MHz/ . 1.625 GHz
1840 Gt 1849 GHz 1.000 Mitz 1.84791 GHz -16.66 dBm -3.66 dB 1230GH a15 OH 100,000 kb 1.900 58 GHz 2.81 dBm 27.19dB
18496tz 1350 GHe 300000 kiiz 184948 GHz -21.36 dBm ;8.36 db 1915 6He 1916.6Hie 300,000 kis 1.91596 GHz -19.12 dBm 6.12dB
1850 GHz 1875 GHz 100,000 kHz 1.85541 GHz 238 dBm -27.62 dB Yot o Yass o i 181811 GHa 1293 dom Sa3dn
[ ey . o LT

05:59:35 PM  12/28/2022

05:03:35 B 12/28/2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 25MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48

1.840 GHz
1649 GHz
1850 GHz

1889 GHz
1850 GHz
1875 GHz

1.000 MHz
300,000 kHz
100,000 kHz

1.84645 GHz
1.849 80 GHz
1.859 58 GHz

-20.42 dBm
-25.11 dBm
1.72 dBm

05:59:27 BN 12/28/2022

1.890 GHz 1.915 GHz
1916 GHz
1.925 GHz.

1.915 GHz
1.916 GHz

100.000 kHz
300.000 kHz
1.000 MHz

Mode Sweep saL RefLevel 30.00d8m  Offset 5,20 dB Mode Sweep seL
Count 100/100 Count 100/100
T | s Erisions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00; 55
Line _SPURJOUS. 2 HOUS_LINE_ABS_0g2
0 0
10 10 dBm
. I — B M i S B e e
| |
10 E
SPURKGS Ve 485 002 L |
20dBm ! i ! B [RNR
b L \ ”J
WN—M \ i o
30 30 dB
. \\.._
£ 60 dBiny
1.84 GHz 3003 pts 3.5 MHz/ 1.875GHz || 183 GHe 003 pis 35 el TG

1.906 25 GHz
1.91523 GHz
1.91629 GHz

2.06 dBm
-22.45 dBm
-18.17 dBm

09:03:22 P 12/28/2022

Ready

FR1 n25 / 25MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48

Mode Sweep sl Reflevel 30.00dBm  Offset 5.20 B Made Sweep seL
Count 100/100 Count 100/100

T | 5 i

Limit ChecY FRss SPURIOUS_UINE.ABS 002 55

Line _SPURJOUS_LINE_ABS_062 SPURIOUS_LINE_ABS_02
0 0
10 10 dBm
o H = 7 = = O dBaRA = T e R e o

1.840 GHe 1849 GHz 1.000 MHz 1.84643 GHz -22.98 dBm -9.98 dB
1849 GHz 1850 GHz 300,000 kHz 1.84994 GHz -26.08 dBm -13.08 dB
1.850 GHz 1875 GHz 100.000 kHz 1.85908 GHz 1.02 dBm -28.98 dB

05:59:13 PM  12/28/2022

1.890 GHz 1915 GHz
1915 GHz 1916 GHz
1.916 GHz 1.925 GHz

100.000 kHz
300:000 kHe
1.000 MHz

30 it ]| |30 dBnr

40

&0 60 dBr

7,84 GHz 3003 pts 3.5 MHz/ 1875 Gra || 189 GHz 003 pts 35 WHa/

1.906 77 GHz 1.07 dBm
1.91537 GHz -24.58 dBm
1.91608 GHz -20.23 dBm

1.825 GHz

09:03:10 B 12/28/2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 -350f 44



samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n25 / 25MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48 Mode Sweep saL RefLevel 30.00d8m  Offset 5.20 dB Made Sweep

sat
Count 100/100 Count 100/100
Y |  5oicus Erissons ;
Limit Chec PRsS SPURIOUS LINE ‘.‘\FS 00. S5

0 20

10 10 dBm

o nani o fint T AN P T PR SUNP P FRPUTTNY Sy Priiaapiy

10 o |

SPURIOUS LINE ABS 002 | | |

-20 dBm B !

50 50 B

1.84 GHz - - 3003 pts. 3.5 MHz/ 1.675GHz || 183 GHz B 6003 pis 3.5 MHz/ B 1,625 GHz
1840 GHr 1829 GHe 1.000 Mz 184811 GHz -29.94 dBm 1694 0B 890Gl 1915.GH 100,000 ki I 30,80 dB
1849 Gtz 1850 Gz 300000 kttz 184999 GHz -31.17 dBm 18.17 dB i Toe e 300,000 ke X 33, 305048
1350 Gl 1875 GHe 100,000 ki 185681 GHz -0.49 dBm -30.49 dB Vate s Yase o oo s X 155048

[T ] & 7

05:58:58 BM  12/28/2022 09:02:56 P 12/28/2022

FR1 n25/25MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 5.20 dB Mode Sweep SGL Ref Level 30.00d8m Offset 520 dB Maode Sweep S6L
Count 100/100 Count 100/100
I | 1 Spuricus Emissions .
Limit Cheel PRSS SPURIOUS UINE- ABS_002 55
Line _SPURJGUS_LINE_ABS 02 Phss Line _SPURIOUS_LINE_xg5_oq2 ohs:
20 20
10 10 dBe
0 i e e —— P P T S KU S S e WS
\ o
T
| B
) -
30 dBr
-40 hY
0 60 dmr
1.84 GHz ) ) 3003 prs. 5 MHz/ 1.875GHz || 7.88 GHz - 5003 pts 5 MiHz/ - 1525 Gz
2 Result Summar
1840GH 1849 Gtz 1.000 MH: 1.84868 GHz -19.91 dBm -6.91 db 1,850 Gz 1915 Gz 100.000 kHz 1.90287 GHz 0.26 dBm -29.74 dB
1B G 1850 Gtz 300000 kHz 184974 Ghz -23.72 dBm 07248 1915 GHz 1916 GHz 300,000 kitz 191513 GHz 2217 dBm 917 dB
1.850 GHz 1875 GHz 100,000 kHz 1.85845 GHz -0.18 dBm -30.18 dB ToE o Ya2s cre 100 it 191693 GHa 1787 dBm 28748
Resdy mm Ready jinnnniniil S

10:00:44 PM  12/28/2022 09:04:17 BM 12/28/2022

TEL : 886-3-327-3456 Page Number 1 A2 - 36 of 44
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n25 / 30MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

- ReflLevel 30,00 dBm Ofset 520 dB Mode Sweep sat
Count 100/100

Ref Level 30.00 dBm  Offset 5.20 d8 Mode Sweep S6L
Count 100/100

T | Ty
it PRSS SPURIOUS UINE- ABS_002

SPUROUS_LINE_ABS_0g2

P ; 0

10 10 B
o g S PRSP e . A I PR - 0 HB T A i et e A e i

! B I M.NM
30 30 dBn
40
N
S
50 60 dBnr
1.84 Ghz 3003 pts 0 Mhz/ 1.88GHz || [ 1,885 GHz ) 5003 pts .0 MHz/  1.925GH:

2 Result Summa;

1.840 GHx 1.849 GHz 1.000 MHz 1.84891 GHz 17.19 dBm -4.19 dB 1.885 GH; 1.915 GH; 100.000 kH: 1.904 75 GHz 237 dBm -21.63 dB
1849 Gz 1.850 GHz 300,000 kHz 1.84958 GHz -20.50 dBm ;7.60dB 1915 GHe 1816 Grlr 300,000 ks 1.91500 GHz -18.09 dBm
1850 GHz 1880 GHz 100,000 kHz 1.86038 GHz 2.31 dBm -27.69 dB 1.916 GHz 1,925 CHe 1,000 MHz 191623 GHz 14.41 dBm
[ | Ready
09:50:46 PM  12/28/2022 09:05:25 PM  12/28/2022

FR1 n25 / 30MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 520 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 520 dB Maode Sweep S6L
Count 100/100 Count 100/100
|1 Spurious emissions . |I
Limit Chesk PSS {ABS_00
Line _SPURJOUS_LINE_ABS_od2 phss ne “SPURIOUS_LINE_ABS 02 hes
20 20
10 10 dBm
] e s - - S s . : R e B kA T Ly A
| |
]
[ | | I
M"""“*-s._
! | o= T
30 30 dBr-
-40 h)
\ |
-60 60 dBr
TBAGH: ' 3003 pts 0 MHz/ 1.88 GHa || [ 7885 Gha - 5003 pis 4.0 MHa/ T ig%GHs

2 Result Summa;

1840 Gtz 1849 GHz 1,000 Mtz 1.84872 Ghz 1.885 GhHz 1915 GHz 100.000 kHz 1.90535 GHz 1.81 dBm -28.19.dB
1849 Gz 1850 GHz 300,000 kHz 1.84993 GHz 1915 GHz 1916 GHz 300000 kiHz 191562 GHz -18.98 dBm -5.98 dB
1.850 GHz 1.880 GHz 100.000 kHz 1.86062 GHz 1.916 GHz 1.925 GHz 1.000 MHz 1.91627 GHz 14,51 dBm 1.51dB
R
09:50:32 PN 12/28/2022 09:05:40 PM  12/28/2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 30MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20dB Mode Sweep saL RefLevel 30,00 dBm  Offset 52008 Mode Sweep seL
Count 100/100 Count 100/100
purious Emissions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. phss HOUS_LINE_ABS_0g2
0 0
10 10 dBm
0 T o = — T | e L e e e e
|
10 | B
SPURKOUS_LINE_ABS_002
20 dBm- . | B |
M ] i [
30 - 30 dBr
40
AN
& 60 dBr
1.84 GHz 3003 pts 8 MHz/ .88 GHz || [ 1885 G 003 pis [T TIEGE

2 Result Summa;

1829 GHz 1.000 MHz 184898 G 1.885 GHz 1.915 GHz 100.000 kHz 1.886 25 GHz 0.71 dBm
1849 Gz 1850 GHz 300000 kitz 184963 GHz 1915 GHiz 1916 GHz 300.000 kiHz 151509 GHz -21.76 dBm
1850 Gz 1,880 Ghz 100000 kiz 1.85294 6z 1916 Ghz 1.925 GHz 1.000 MHz 1.91658 GHz -17.28 dBm

05:50:20 BM  12/28/2022

09:05:56 PM  12/28/2022

Ready

FR1 n25 / 30MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

05:50:08 PM  12/28/2022

09:06:10 B 12/28/2022

Ref Level 30,00 dBm  Offset 5.0 dB Mode Sweep SGL Ref Level 30.00dBm  Offset 520 4B Maode Sweep SGL
Count 100/100 Count 100/100
1
m@q&_ -
Line _SPURJoUS_UNE_ABS o2 Phss LINE 8502 hes
0
10 10 dBm
] 7 e AR ~r R e o e e Ry e e T LT T, ety |
| |
10
SPURIOUS_LIN 002 |
-20dBm 1 H|| 70 e |
M | | .J‘ ‘h
30 A | 30 dbrm
. \m
60 60 dBr
1.84 GHz 3003 pts 0 MHz/ 1.88 GHz 1.885 GHa 6003 pts 4.0 MHa/ 1,925 GHa
2 Result Summar
1.840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -23.02 dBm -10.02 dB 1.885 GHz 1.915 GHz 100.000 kHz 1.90303 GHz 0.31 dBm -29.69 dB
aciid 1850 GHe 300000 kHz 184992 Gha ~26.99 dBm -13.99¢8 1915 GHz 1916 Gtz 300000 ke 191544 GHz -23.88 dBm 1088 dB
1850 Gz 1880 Ghz 100.000 kiz 1:85157 GHz 0.22 dBm -29.78 dB Tate e e s brite i 2388 dbm 108848
et pedy S U2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 30MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48

1.840 GHx 1849 GHz 1.000 MHz 1.84895 GHz -29.86 dBm -16.86 dB
1.849 GHz 1.850 GHz 300,000 kHz 1.84950 GHz 33.37 dBm -20.37 dB
1.850 GHz 1.880 GHz 100.000 kHz 1.85313 GHz -1.97 dBm -31.97 dB

05:49:55 BM  12/28/2022

dode Swemp = RefLevel 3000d8m  Ofset 5208 Mode Sweep sat
Count 100/100 Count 100/100
oo
Limit Chec PRSS SPURIOUS LINE ‘-’\FS 00.
Lime _$PURJoUS LINE oS- _AsS. o2
0 20
10 10 dBm
o 0 dBmr +
o PSR SR SO UV A eSS Sy APPSR AP PRI SPRTIVSVSTIY SESer S
| - 1
10
SPURIOUS_LINE_ ABS 002 ‘ | |
-20 dBm T B
I I
™ i [ T
i Il -
. . .
£ 60 dBry
.84 GHz 3003 pis 0 M/ 188 Gz ||| 1885 6 oI [T

1.825 GHz

2 Result Summa;

1.885 GHz
1.915 GHz
1.916 GHz

1.915 GHz
1.916 GHz
1.925 GHz.

100.000 kHz
300,000 kHz
1.000 MHz

-1.75 dBm
-32.30 dBm
-27.40 dBm

-31.75d8

09:06:24 P 12/28/2022

Ready

FR1 n25/30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Mode Sweep SGL

Count 100/100

Ref Level 2330 dBm  Offset 3,80 d8

Liis Chesid Phss
B SPURIOUS_UNE_ABS 002 Phss

10

.

RefLevel 23,30 dBm  Offset 3,80 dB

s Emis:

Mode Sweep

6L

Count 100/100

0

10

esnarars o]

N RSP PP SV PR

ey

SPURIOUS_LINE_ABS_002 | ‘ ‘

70 dBm

1.84 GHz 0 MHz/

3003 pts 1.88 Gz

1.885 GHz

6003 pts .0 MHz/

2 Result Summay

1.840 GHe 1849 GHz 1.000 MHz 1.84681 GHz -26.02 dBm -13.02 dB
1849 GHz 1850 GHz 300,000 kHz 1.84998 GHz -30.22 dBm -17.22 dB
1.850 GHz 1.880 GHz 100.000 kHz 1.853 34 GHz -1.49 dBm -31.49 dB

01:31:47 AM 01/17/2023

2 Result Summa;

1.925 GHz

1.885 Gz 1915 Ghz 100.000 kHz 1.90406 GHz -0.50 dBm -30.54d
1915 GHz 1.916 GHz 300,000 kHz 1.91538 GHz -26.98 dBm -13.98 dB
1.916 GHz 1.925 GHz 1.000 MHz 191623 GHz -22.34 dBm 93448
01:32:34 AN 01/17/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48

RefLevel 30.00dBm  Offset 520 dB

Made Sweep

s6L

1649 GHz
1850 GHz

1889 GHz
1850 GHz
1890 GHz

1.000 MHz
500,000 kHz
100,000 kHz

1.84895 GHz
1.84995 GHz
1.850 74 GHz

-16.81 dBm
-18.39 dBm
1.05 dBm

05:45:07 BN 12/28/2022

Mode Sweep saL
Count 100/100 Count 100/100
purious Emissions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. Phes HOUS_LINE_ABS_0g2
20 0
10 10 dBm
a T e — e e e Y nlrdamﬁ-,w T T R B e e e S WY
) \
0 | T i i
SPURIOUS_LINE_ABS 002
|2t t LI |koas \-H"“"“*-.‘
30 30 dBr —\\
A
40 \-
& 60 dBr
1.64 Gz 3003 pie 0 Mia/ 189Gh: ||| 1875 6 003 pis 5.0 Wi/ 1,835 Gz

2 Result Summa;

1.875 GHz
1.915 GHz
1.916 GHz

1.915 GHz
1916 GHz
1.925 GHz.

100.000 kHz
S00.000 kHz
1.000 MHz

1.88013 GHz

1.91507 GHz
1.91630 GHz

1.19 dBm
-16.63 dBm
-15.23 dBm

09:08:33 PM  12/28/2022

.

FR1 n25 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

05:45:21 PM 12/28/2022

05:08:48 P 12/28/2022

Ref Level 30,00 dBm  Offset 5.0 dB Mode Sweep SGL Ref Level 30.00dBm  Offset 520 4B Maode Sweep SGL
Count 100/100 Count 100/100
|1 Spurious emissions . |I
Limit Che<¥ PRss 00;
Line _SPURJoUS_UNE_ABS_ot2 Phss LINE_ABS 02
0
10 10 dBm
o ’ e o || i e B e o T e s ¥ Ry
| |
10
SPURIOUS_LINE | l !
. f 1 o T
30 30 dBr- +
A
s
60 60 dBr
1.84 GHz 3003 pts .0 MHz/ 1.89 GHz 1.875 GHa 6003 pts 5.0 MHz/ 1,925 GHa
2 Result Summar
1.840 GHz 1.849 GHz 1.000 MHz 1.84740 GHz -17.50 dBm 50 dB 1.875 GH: 1.915 GH: 100.000 kH; 1.87809 GHz 0.70 dBm -29.30 dB
aciid 1850 GHe 500000 kHz 184997 Ghz -18.97 dBm 5.97 dB 1915 6He Taie Grr 500,000 kis 191510 GHz -17.39 dBm 43948
1850 Gz 1330 GHe 100.000 kiz 185222 GHz 0.22 dBm -29.78 dB Tate e e s 109Gt 1733 dom iha
Ready Resdly jinsssssnf L5 b

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48

Mode Sweep

saL Made Sweep

RefLevel 30.00dBm  Offset 520 dB

s6L

Count 100/100

1889 GHz
1850 GHz
1890 GHz

1649 GHz
1850 GHz

1.000 MHz
500,000 kHz
100,000 kHz

1.84861 GHz
1.84994 GHz
1.87899 GHz

2 Result Summa;

1.87747 GHz
1.91501 GHz
1.91732 GHz

100.000 kHz
S00.000 kHz
1.000 MHz

1.915 GHz
1916 GHz
1.925 GHz.

-20.81 dBm
-22.18 dBm
0.77 dBm

1.875 GHz

1.915 GHz
1.916 GHz

Count 100/100
purious Emissions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. Phes HOUS_LINE_ABS_0g2
20 0
10 10 dBm
a > P e e ——— " T ) i avs oy e S e Ty
. : | |
SPURIOUS_LINE_ABS_002 l
S ————) | hal
30 B 41 30 dbw -
40
\
M
£ 60 dBr
1.84 GHz 3003 pts. 0 Miz/ 189 GHz || 7,875 Gz 6003 pis 5.0 MHa/ 1.825 GHz

-0.06 dBm
-20.67 dBm
-18.33 dBm

05:45:34 BN 12/28/2022

09:08:30 P 12/28/2022

Ready

FR1 n25 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.20 48

Limit Chesi

Mode Sweep

|1 seuricus émissiors |

RefLevel 30.00dBm  Offset 520 4B Mode Sweep

6L

Count 100/100

[T
ne _SPURIOUS_LINE_ABS_0q2

6L

Count 100/100

Line _SPURJGUS_LINE_ABS_od2
20 20
10 10 dBm
0 gBy T 0
R T PP SR I P ISP PR l*«”w“w- T ST NV S S ¥ A S e Y
|
Wl 4
30 dB T
40 \
\ >
-60 60 dBr
1.84 GHz 3003 pts 0 Miz/ 189 GHz || | 1875 GHiz 5003 pis 5.0 MiHs/ 1.825 Gz
2 Result Summa
1840 Gtz 1849 GHz 1,000 Mtz 1.84891 GHz 1875 GhHz 1915 GHz 100.000 kHz 187813 GHz -0.36 dBm -30.36 dB
1849 Gz 1.850 GHz 500,000 kHz 1.84999 GHz 1915 GHz 1916 GHz 500,000 kiHz 191501 GHz -22.20 dBm 9.20d8
1.850 GHz 1.890 GHz 100.000 kHz 1.853 14 GHz 1916 GHz 1.925 GHz 1.000 MHz 191617 GHz -20.12 dBm 712dB
ety N s RN

05:45:47 PM 12/28/2022

05:08:46 B 12/28/2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n25 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 5.0 dB Mode Sweep saL
Count 100/100

Limit Chesi PRSS
Line _SPUR|OUS_UINE G2

RefLevel 30.00dBm  Offset 520 dB

i

Made Sweep

s6L

Count 100/100

T Sy RV PV

A O e L PRI

e e || ‘
20 dBon + - |

1.84 GHz - - 3003 pts. 0 MHz/ 1.88 GHz

1.840 GHz 1.849 GHz 1.000 MHz 1.84009 GHz -31.76 dBm -18.76 dB

1849 GHz 1850 GHz 500,000 kHz 1.84997 GHz -30.12 dBm -17.12 dB

1.850 GHz 1,890 GHz 100.000 kHz 1.877 23 GHz -3.37 dBm -33.37 dB
[

05:46:05 PM  12/28/2022

6003 pts 5.0 MHz/

1.825 GHz

1.915 GHz 100.000 kHz 1.87925 GHz

1.916 GHz 500,000 kHz 1.91503 GHz
1.925 GHz. 1.000 MHz 1.91628 GHz

Ready

FR1 n25/40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 2330 dBm  Offset 3,80 d8 Mode Sweep sGL
Count 100/100

Limit Chesi PASS

RefLevel 23,30 dBm  Offset 3,80 dB

.

B SPURIOUS_UNE_ABS 0@ Phss

10

Mode Sweep

6L
Count 100/100

0

THS SRR AT e T ST,

L TRV RN PPV RSN BPATRS P R

e e
|

o | ‘
SPURIOUS INE Ams ||

™,

70 dBm

1.84 GHz ) ) 3003 prs. 0 MHz/ 1.89 GHz

6003 pts .0 MHz/

1.925 GHz

2 Result Summay

1.840 GHx 1.849 GHz 1.000 MHz 1.84899 GHz -27.03 dBm -14.03 dB
1,849 GHz 1.850 GHz 500,000 kHz 1.85000 GHz -28.15 dBm -15.15 dB
1850 GHz 1890 GHz 100,000 kHz 1.861

93 GHz -2.53 dBm -32.53 dB

01:34:27 AM 01/17/2023

1915 GHz 100,000 kHz 1.88538 GHz -1.89 dBm -31.89 dB

1.916 GHz 500,000 kHz 1.91503 GHz -26.41 dBm -13.41 dB

1.925 GHz. 1.000 MHz 191633 GHz -24.19 dBm -11.19d8
[ ., moo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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